

TEST REPORT

14-0501IT

Issued on November 09th 2014

CLIENT

KATASKEVES DAPEDON LTD

PRODUCT NAME

PLAYPREM 50+15mm

TYPE

SHOCK ABSORBING SURFACE

Test according to:

**UNI EN 1177:2008 Impact attenuating playground surfacing.
Determination of critical fall height**

*Reproduction of this test report is only authorized in its entirety
The results are solely considered valid for the specime subjected to testing*

TEST REPORT

14-0500IT-B

Issued on November 09th 2014

CLIENT

KATASKEVES DAPEDON LTD

PRODUCT NAME

PLAYPREM 80+15mm

TYPE

SHOCK ABSORBING SURFACE

Test according to:

**UNI EN 1177:2008 Impact attenuating playground surfacing.
Determination of critical fall height**

*Reproduction of this test report is only authorized in its entirety
The results are solely considered valid for the specime subjected to testing*

TEST REPORT

14-0504IT-B

Issued on November 09th 2014

CLIENT

KATASKEVES DAPEDON LTD

PRODUCT NAME

PLAYPREM 90+10mm

TYPE

SHOCK ABSORBING SURFACE

Test according to:

**UNI EN 1177:2008 Impact attenuating playground surfacing.
Determination of critical fall height**

*Reproduction of this test report is only authorized in its entirety
The results are solely considered valid for the specime subjected to testing*